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TEST REPORT
55 -
Report ID 20210506J12590
X Al 78 AR B T H R 4t _
=) /_'. & N e
s 22 Rechargeable Li-ion Battery HoAE FOXESS
Sample Name Trade Mark
System
5 A LV2600 FEiRAS SEHF
Model/Type 51.2V 50Ah 2.56kWh Sample status Good
ZHEHAT 7 H eI A PR 2 7
Applicant FOXESS CO., LTD.
ﬂﬁiﬂ: . ﬁﬁ‘/l%/ﬂ?lj‘” ﬁi‘ﬁ/g’z E?/%%HZ(E//*\E%ZOS%C@AZM
A > Room A203, Building C, No 205, Binghai Six Road, New Airport Industry Area, Longwan District,
pplicant Address W .. .
enzhou, Zhejiang Province
1) 35 e < 72 H AR A PR A
Manufacturer FOXESS CO., LTD.
Hodik: WA i T RIS X 25 W8 X VR /S % 2055 ClliEA203
Manufacturer Room A203, Building C, No 205, Binghai Six Road, New Airport Industry Area, Longwan District,
Address Wenzhou, Zhejiang Province
UG A HOAJEZRAT I AR A PR A 7
Test Lab CQC Intime Testing Technology Co., Ltd
Hoh s TP R R G R X R HKIE 13685 2R AR 4 bk

Lab Address

East Taihu Technology and Finance City, No.1368 Wuzhong Dadao Rd., Wuzhong Economic

Development Zone, Suzhou, Jiangsu.

TSR - CRTfa ks Tz fa i @ IR AE T ) 26 -Lhi 38 38.37

Standard Recommendations on the Transport of Dangerous Goods, Manual of Tests and Criteria,
Specification ST/SG/AC.10/11/Rev.7/Section 38.3

— B RN HRa: bl SNKEEG BrE: g Bl

Test It(;m ) Altitude Simulation, Thermal Test, Vibration, Shock, External Short Circuit, Crush, Overcharge,

Force Discharge

EEFEH B 2021-05-24

Receiving Date

SERETE]: 2021-06-30
Completing Date

RIWEEIR - FIRIFE i T & IR FRifE 2K
Conclusion The Submitted Sample(s) Meet the Requirement of the Standard.
LRI - B E: 20°C+5°C
Test Condition Ambient temperature
TiH
Engineer TS %@M
HiZ%: - , al of £QCIF:
Auditor PRIESC {f’di;\ ﬁ‘é ﬁ >
\ BN Y
- v L \ Bl
Approver e Lt \ 20ini- 87
"‘k-'*\u»v
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BRI R
Description of the sample
R eriE PERG S FEAIRAS
Test ltem Sample No. Sample State
81~ B2 AL IRE, 52 7R
At first cycle, in fully charged states
T1~T5
B3~ B4 BN FHEI G, FEAT RS
After 25 cycles ending in fully charged states
C1~C5 SEANFEHCAEIR, 50% B HH A5 Bk A
At first cycle at 50% of the design rated capacity
T6
C6~C10 25T, 50% Bl 4l 2 iR
After 25 cycles ending at 50% of the design rated capacity
B5~ B BANTERAEIE, FEA T R
At first cycle, in fully charged states
T7
57~ B8 P25 M IRRRE , Se 4 75 HURAS
After 25 cycles ending in fully charged states
C11~C20 BANTERAERR, SRR
At first cycle, in fully discharged states
T8
b R NP IR o AL A
£21~C30 25N FBIEI I, 56 AR

After 25 cycles ending in fully discharged states

1

Remarks

1, AR YRR A
This sample is large battery
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HRELER
Sample Fundamental Parameters
B gE| ZH i H ZH
ltem Parameters ltem Parameters
#i5E A8 (Ah) 50 FRFRHELE (V) 510
Rated capacity(Ah) Nominal voltage(V) '
BUE TURE — /N (kWh) 256 7o HL PR LR (V) 576
Watt-hour rating(kWh) | Limited charge voltage(V) '
‘ N : W
Charge current(A) 50 Maximum continous charging 50
9 current (A)
7 AU () . B H(A) 50
End charge current(A) ' Discharge current(A)
HOBZ IR LR (V) 432 P BN H() 16
End of discharging voltage (V) ' Cell numbers(pcs)
Maximum discharge current(A) Model of cell
HA L0 2 5 (Ah) 50 Ha A1 7 20 16S1P
Capacity of cell(Ah) Permutation of cell
oA ®218mm o # I <18mm
e LI Cylindrical®=18mm Cylindrical®<<18mm
CEMENUS TN Y y
Shape of call mESEEY ORI oZidnin
Prismatic Pouch Cell Button Cell
ITC-4-B-B72-A 2019-11-01
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Photos of Sample

i B H (Sample photograph) -1
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B

Photos of Sample

i B F (Sample photograph) -3
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i B H (Sample photograph) -4
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B

Photos of Sample

i B F (Sample photograph) -5

i B H (Sample photograph) -6
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B

Photos of Sample

i B F (Sample photograph) -7

Fox©O

Rechargeable Li-ion Battery System

IFpP40/149/96/[16S]M/-20+50/95
Model No.:
Rated Capacity:
Nominal Energy:
Nominal Voltage:
Voltage range:
Max.charge/ discharge Current:
Ingress Protection:
Protective Class:
Operating Temperature:
Storage Temperature:

s

CAUTION

Gle the ballgry pack La nol short-clraull ihe

Emargancy W leaking, fire. el of damagad, seilah ofl tha bk snd go Bway rom

A

Sitluations

Manufacture: FOXESS CO., LTU
| a ln China 10-200-20351-

L2600
50Ah
2.56kWh
51.2Vdc
43.2-57.6Vdc
50A/50A
P21

I

-20-55"C
-20-55C

& Dby

AZOCCEE
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B

Photos of Sample

i B F (Sample photograph) -8

FE 5B F (Sample photograph) -9
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NI BEARA BR 2 F]

CQC Intime Testing Technology Co.,Ltd
oI

Test Report
R 25 5
Test results
2K 38.3.4. 15 E ALK
Clause 38.3.4.1 Altitude simulation
TR0 H AR H 2 N AR T DT BUR T 11.6 T IR AR I (20 £ 5°C) M AFIE /L 6/)
M0 B B

Test Procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature(20+5°C).

BORER
Test
requirement

AR AU AR AR AFE KT TE FL R T % H A AN/ T30 A e 1)
90%, ik IRIE0.1%)
No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test

cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

ol 45 AW AWM AR AR AF K, BAREEE LR
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 1.
i
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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NI BEARA BR 2 F]

CQC Intime Testing Technology Co.,Ltd
oI

Test Report
For 25 AR
Test results
X 38.3.4. 2R
Clause 38.3.4.2 Thermal test
TR F b R FE b 2 S TR ARG R P 25 T 72 £ 2°CHUSAE FAEIE D6/, B35 BRI
I JE 55T -40 + 2°CHIAAE NAFTCE D6/ o P 1k 6 i P52 2 18] FR) e DK IS T8] [ B /9 30
oreh. WA EEBET, LEMA0IK, B P S AT i b 4 AE PRI B2 (20 +
g | OO TAPHRAN.
VIR TR A AL, ST TR R O [ 5 B 12/
Procedure Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 £ 2°C,
followed by storage for at least six hours at a test temperature equal to -40+ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20£ 5°C).
For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.
AT AN AR AR NG KN TE L A T % F S AN/ T AT 1)
BORESR | 90%, FREAMELIRE0.1%)
Test No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
requirement | cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.
AR | AR AL AR AR ANE K, BAREIE L R2
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 2.
4510
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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Test results
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FATEZRA I AR PR A 7]
CQC Intime Testing Technology Co.,Ltd
oI
Test Report

=+
2K
Clause

38.3.4.3 ALK

38.3.4.3 Vibration

MR B
Test
Procedure

R AT F A X RSB &, (H R B AN R BRI AR T ABUA BEHERA A% 14 R 3 .
PRBN N IETZE Y, XTI/ N THZE|200HZz, FEIF|7HZ, #5EN1550 4.
XPHR NS 2 . N7 Hz PR, fR¥FF1gn s inigRE, BRI 218 Hz, 25
B IRIEORAFIED.8 K (S MFE1.6 Z=oK), FEHE N B 2 i Khnig 2 ik 18 gn (P 2104
50 Hz). R KM IR FF7E8 gn B2 19 1 $]200 Hz.

XPRBHEIA : ATHZITAR, fREF1 gn IR IEREE, BERIRRILF|18Hz. RIS R IRIE
TRIFFEO.8 K (B WH51.6 ZoK), FFHE NN B 3 e KIE EEIL F2 gn ($1%6 2925

Hz). K KN CREFFE2 gn B ISR A 1 £ 200Hz.

R IR AU = AN T AR B A Rl 222 T A i) — T M R AT 120K, LI 3
I o Her— MRS T [f 0o 205 S T L

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes.

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8 mm(1.6 mm total excursion ) and the frequency Increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is Increased to 200 Hz

For large batteries: from 7HZ to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm(1.6 mm total excursion) and the frecuency increaseditil a peak
acceleration of 2 gn ocroxmmately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200Hz

This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular

mounting positions of the cell. One of the directions of vibration must be perpendicular to the teminal
face.

BORER
Test
requirement

AR AN AR AR AN K (IS8 Lt R % R AS /T30 1T R
90%, i EHRIRIEO.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

ol 4 AW AT AR AR AEH K BAREHEE ILR3
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 3.
2
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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FATEZRA I AR PR A 7]
CQC Intime Testing Technology Co.,Ltd
oI
Test Report

=+
2K
Clause

38.3.4.4 IR
38.3.4.4 Shock

Vw2
Test
Procedure

G R b AT e il ] 2 ] S R K AR IR L b, SRS G T AL R T
[
BN LIS 32 B K 150 gn A bk RS2 [8]6 2240 ) IEsZ b o o KL BBz
SR N INIEEES0 gn ARSI A1 AP 1R X B i
=
100850
MTHEE

¢

)
N B2 DL 2y 150gn (Ei—'?"“l

FEMED B ISR A ey, ik
FEITIEN

W%ﬁsgw,ﬁﬂ%mmﬁ%%ﬁﬁMﬁgswn@w£ fradss
PRI IE] 11 ST 12 IR 8%k bt

AN Bt B FE L E = FAR R B e 2o T B T M5 S, BEBTEIR T
2 = ohh, MOS8 o

HEEVIMED ARk

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will

support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6

milliseconds. Altematively, large cells may be subjected to a half-sine shock acceleration of 50 gn and

pulse duration of 11 milliseconds.

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150 gn (or
—_—

| 100850

L ]
MAEE
Acceleration(gn )="% , Which is smaller) and pulse duration of 6 milliseconds. Large

batteries shall be subjected to a half-sine of peak acceleration of 50 gn (or Acceleration(gn )=

| 30000
,ﬁl aEe

, which is smaller) and pulse duration of 11 milliseconds.

Each battery shall be subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the battery for a total of 18
shocks.

BORER
Test
requirement

AR AN AR AR AN K (D58 Lt R % R A /T30 1 R
90%, i EHRIRIEO.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

KSR | AR A AR, AR, AE K, BAREEE R4
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 4.
i
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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FATEZRA I AR PR A 7]
CQC Intime Testing Technology Co.,Ltd
oI
Test Report

Fak 38.3.4.5 AMERAE B
Clause 38.3.4.5 External short circuit
LI AN RV 2 A AR SE R AR B AEST+4°C T, FESLIR X s i BEAT AN, A1 R ER S
BB N T-0.1Q, FRERALES EAF M Ah 7ol B2 [0 7% 2 57+4°CJa 2 /0 4R SEfE 81 hy X Tk
TR, Ah el B Bk X6 v BT WL D 1) B e Ui TR ) — 70 2 — FR ORI T2 38U
e CERE RIS AR VE 2 de]  Er v g
ilRnw The cell or battery to be tested shall be temperature stabilized so that its external case temperature
ProTceezture reaches 57+4°Cand then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57 +4°C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C. In the case of the
large batteries, has decreased by half of the temperature increase observed during the test and
remains below that value. The cell and battery must be observed for a further six hours for the test to be
concluded.
ﬁf%* AR BRI 170°C, A, RIZ. REX.
es
requirement | External temperature does not exceed 170°C. No disassembly, no rupture and no fire.
Koyl 5 HPFEIREAEIE170°C, AR AR, AE K, B TE WIS
WAV =]

Test results

External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 5.

ghie
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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FATEZRA I AR PR A 7]
CQC Intime Testing Technology Co.,Ltd
oI
Test Report

=+
2K
Clause

38.3.4.6 E&H/FIE

38.3.4.6 Impact/Crush

Vw2
Test
Procedure

ofiifi CGEMT BARA/NT18.02 KK BFEIE HD

Impact(applicable to cylindrical cells not less than 18.0 mm in diameter)

AR R I AR L, o B2 15.8mme0 Ammit R R R ZERE Ssf o, — 8
9.1Kg+0.1KgHIEHEM61 + 2.5 cmm VR B B BIFTE st szl iy, AR AR AT
TP H3E BT A i O R EAR Y 15.8mmiEE . il L A2 — T,
FL A 20 AL 2B h &5 SRk 5

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm
diameter stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass
is to be dropped from a height of 61 £ 2.5 cm on to the sample.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying

across the centre of the test sample. Each sample is to be subjected to only a single impact. The
battery must be observed for a further six hours for the test to be concluded.

R CEH TR 2R3 B /40 i A HAR /N 118,022 K 1 [ AL E Ha i)

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diammeter

W R IR BE AT (A5 e, 5% ) BEIZE R, S B2 K209 1.5em/s 45 e dp 4k ik
17, BEHILLT =FIEZ —: (a)iti i /)& ik $]13kN+0.78kN; (b) FLH A HEL T £ 22
/100mV;(c) IR AR Tk 2 R 4R JF L 150% B LA b o AT TR AN AR 36 F it 9 AN de B 1) — THI e
RSO Y VG (WG 2 S 21 | = SR N NS B NNl (1) A & a0
P S — Ok e e, VB 20 PR L 26 h 4f i

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached. (a) The applied force reaches 13 kN + 0.78 kN; (b) The
voltage of the cell drops by at least 100 mV; or (c) The cell is deformed by 50% or more of its original
thickness. A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush
force shall be applied perpendicular to the longitudinal axis. Each test cell or component cell is to be

subjected to one crush only. The battery must be observed for a further six hours for the test to be
concluded.

BORER
Test
requirement

Shoim BEAEIE170°C, AE. AR AKX

External temperature does not exceed 170°C.. No disassembly, no rupture and no fire.

A 45 R

Test results

HPFEIREANEIE170°C, AR, AR AE K, B TE W %6
External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 6.

g
Pass/Fail
Conclusion

P

ITC-4-B-B72-A

2019-11-01
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CQC Intime Testing Technology Co.,Ltd
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Test Report
(ORIUEEES
Test results
Fak 38.3.4.7 T EFRH
Clause 38.3.4.7 Overcharge
78 R FELAT A 2T 1) 38 P R ) B R AR 08 70 L PR O T A o X0 PR i /0 R SR B
(a) il pa 7 1) 78 FE R AN 18 VIR, a0 ) di /s H R BV D9 2085 T s ) B R 78 v
HURERCN22 VT BN S (b)) A& i A 10 70 B B B 18 Vi, 6 i e/ e
JE N R T8 F RS .24 o 1% S AE PRI B2 R BEAT . BEAT R AN 1R] 924 /)N
MAIPER | b 7 7 s S AR R Bt 7 K
Test The charge current shall be the twice the manufactures recommended maximum continuous charge
Procedure current. The minimum voltage of the test shall be follows:(a)When the manufactures recommended
charge voltage is not more than 18V, the minimum voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or 22V.(b)When the manufactures recommended charge
voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge
voltage.Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
The test sample shall be observed for a further 7 days.
BORZER | Rk, Rk
Test . )
. No disassembly, no fire.
requirement
RrMas R | AR A K EAREE T LI &7
Test results No disassembly, no fire. Test data is shown in Annex 7.
LEA
Zale
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd
oI

Test Report
For 25 AR
Test results
K 38.3.4.8 BRI
Clause 38.3.4.8 Forced discharge
HLAE IR EIR B R 512V BiR AR SR DOE R, DL p 0 E 1R e KRR SR8 e R
A
K — RN Ry 25 3 1) PR RHL A7 280 5 e v DA A VAR RV e TR ARAS L E AR H LU
R FEL VL 5 ) TR P PR ] 182 45 T AR 5 B ok LA AR AR X0 R VA o 7 R TR 5 TR i L 40
MR | K7 K.
Test Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
Procedure power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere). The test sample shall be
observed for a further 7 days.
BORZR | rpmpn, Aok
Test . )
. No disassembly, no fire.
requirement
RrMas R | AR AN KRR T LI 8
Test results No disassembly, no fire. Test data is shown in Annex 8.
LEA
hlle
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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oI 15
Test Report
FER1 = AR
Annex 1. Altitude Simulation
BasS | Rl | WRRN | WkE | RRE | OCVJ | RESK | .
Sample Before test Before test After test After test OCV1 Mass Loss Remark
No. OCV1 (V) Mi (kg) OCV2(V) | M2 (kg) (%) (%) emarks
B1 53.47 28.81 53.45 28.81 99.96% 0.000% -
B2 53.40 28.94 53.39 28.94 99.98% 0.000% -
B3 53.42 28.89 53.41 28.89 99.98% 0.000% -
B4 53.48 28.84 53.47 28.84 99.98% 0.000% -
D=
Blank
below
ITC-4-B-B72-A 2019-11-01
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oI
Test Report
Bt 2R 205 P i e
Annex 2. Thermal test
FEf YRS RKHT BKHT R 5 RK e OCV2/ JRER R P
Sample Before test Before test After test After test OCV1 Mass Loss Remark
No. OCVi1 (V) M1 (kg) OCV2(V) | M2 (kg) (%) (%) emarks
B1 53.45 28.81 53.32 28.81 99.76% 0.012% -
B2 53.39 28.94 53.32 28.94 99.87% 0.005% -
B3 53.41 28.89 53.32 28.89 99.83% 0.007% -
B4 53.47 28.84 53.33 28.84 99.74% 0.012% -
LM H
Blank
below
ITC-4-B-B72-A 2019-11-01
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oI
Test Report
B R 3R B I
Annex 3. Vibration
FEf YRS RKHT BKHT R 5 RK e OCV2/ JRER R P
Sample Before test Before test After test After test OCV1 Mass Loss Remark
No. OCVi1 (V) M1 (kg) OCV2(V) | M2 (kg) (%) (%) emarks
B1 53.32 28.81 53.32 28.81 100.00% 0.000% -
B2 53.32 28.94 53.31 28.94 99.98% 0.000% -
B3 53.32 28.89 53.31 28.89 99.98% 0.000% -
B4 53.33 28.84 53.33 28.84 100.00% 0.002% -
LM H
Blank
below
ITC-4-B-B72-A 2019-11-01
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oI
Test Report
B T g7
Annex 4.Shock
FEf YRS RKHT BKHT R 5 RK e OCV2/ JRER R P
Sample Before test Before test After test After test OCV1 Mass Loss Remark
No. OCVi1 (V) M1 (kg) OCV2(V) | Mi (kg) (%) (%) emarks
B1 53.32 28.81 53.32 28.81 100.00% 0.002% -
B2 53.31 28.94 53.31 28.94 100.00% 0.000% -
B3 53.31 28.89 53.31 28.89 100.00% 0.000% -
B4 53.33 28.84 53.33 28.84 100.00% 0.000% -
LM H
Blank
below
ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd

For M 15
Test Report
Pt 54 M R A B A
Annex 5. External short circuit
.. R AT LR VIR BERE
S}rain:nlgflzli Voltage before test Initial Temperature Max Temperature Reﬁgks
b v (C) (C)
B1 53.32 56.1 56.2 -
B2 53.31 55.9 56.1 -
B3 53.31 56.1 56.2 -
B4 53.33 56.0 56.2 -
NS
Blank below
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Annex 6. Impact/Crush
S RQA e =E
S?n?%%fli . Voligeﬁgiff;liest Initiaﬂfm%fature Max%;;lségture Reﬁﬁks
V) (€) ()
C1 3.302 231 23.2 -
C2 3.302 231 231 -
C3 3.302 23.2 23.2 -
C4 3.302 231 23.2 -
C5 3.303 23.3 23.3 -
C6 3.302 23.2 23.2 -
C7 3.301 23.2 23.3 -
Cc8 3.303 23.2 23.2 -
C9 3.304 231 23.2 -
Cc10 3.304 23.1 23.1 -
NS
Blank below
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Annex 7.0vercharge
R I HT HL R BE BinE 0
B R AT N VIGEIR &
Voltage before test Initial Temperature Max Temperature
Sample No. V) (C) (C) Remarks
B5 53.46 23.2 23.2 -
B6 53.41 231 23.2
B7 53.47 231 23.2
B8 53.45 231 23.2
D NS
Blank below
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Annex 8. Forced discharge
S RQA e =E
S?n?%%fli . Voligeﬁgiff;liest Initiaﬂfm%fature Max%;;lg;%tu re Reﬁﬁks
V) (€) ()
C11 3.047 23.2 43.0 -
C12 3.031 23.3 43.7 -
C13 3.043 23.3 443 -
C14 3.063 234 42.9 -
C15 3.058 23.2 45.0 -
C16 3.019 23.4 43.6 -
C17 3.067 234 45.2 -
C18 3.026 23.2 45.9 -
C19 3.029 23.2 40.3 -
C20 3.065 23.3 38.3 -
C21 3.048 23.2 38.2 -
C22 3.069 23.3 40.7 -
C23 3.032 23.2 41.8 -
C24 3.090 23.3 40.8 -
C25 3.065 234 37.4 -
C26 3.057 23.3 39.3 -
c27 3.061 23.2 38.4 -
C28 3.021 23.3 39.8 -
C29 3.036 23.4 38.7 -
C30 3.065 23.2 40.2 -
U2 H
Blank below

— R4 End—
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Statement

1. RE AWM B @ HETFI 2 L8 ARE, RAFLILH,
Don’t copies the report partly, if you don’t obtain the laboratory allow you to do that, unless you copy the whole
report.

2. AT 45 R AT BT A A% S B 3K
The test report is only valid to the sample which has been tested
3. FxARM L RA FX, FAMEIREE T H AR A H ERE,
" If yr?u have any objection to the test result, please submit it to the laboratory in writing within 10 days after receiving
e report.

4. TARKE S G oL AL B MR A = B AR, @I AWM A BRI 8 4T R

The sample must be collected within 30 days after receiving the test report. The overdue sample will be disposed
of as waste by the laboratory itself.

5. bR EAIAE A e T A F, RAER TR, HRFIRIE.

This report only as a reference for client, can't be considered as a basis for litigation, arbitration and so on.

R AU s oINS R A I H AR A TR 8]
Test Lab.: CQC Intime Testing Technology Co.,Ltd.
S3psak: HM TR P EFFAR X T K8 13685 A& KA £ ki

Headquarter address: East Taihu Hi-Tech & Finance Town, No.1368, Wuzhong Road, Wuzhong Economic
Development Zone, Suzhou, China

wREB ZRAL . 215104 %, 7% 0512-66303621
1% A : 0512-66303625 E-mail: cqc_jszIb@126. com

TN EF ORI T A F A E3R0236%

B DFRME: HiTf LT REHR195 P = KF JLE1021020F
#,3% . 0574-63895313

RN F LA RI| T AR X I+ —H7139F P kB AS KB 13AE
w, 1% : 0755-82889188-8118

JOMN I E AR TN T AR R AR K 5852665 N EEAT R
w5 /4E A . 020-84147422
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